IMPORTANT

South Bend Machine Tocls are designed and manufac-
tured to assure you the greatest measure of long life
performance. There remains, however the important
factor of getting prompt service when replacement parls
are required as a result of natural wear or accidental
damage. This parts list was prepared for your con-
vience lo determine quickly the part needed.

PARTS AND ASSEMBLIES, Frequently replacement parts
are ordered thal appear to be individual parts but in
reality the particular part ordered is attached to other
parts by press fit, hand scraping, tapered pins or by
some other mechanical means which can only be prop-
erly done in our factory, and are part of an assembly.
The part numbers with prefixes #'' and “"AS’ identify
assemblies and the parts included in these assemblies
are indicated by the item numbers appearing in paren-
thesis after the part name. Such parts are not sent
out individually, but as assemblies.

SERIAL NUMBER, LATHE, VERT. MILL, SHAPER, MECH.
PRESS, HYD. PRESS & MODEL NUMBER DRILL PRESS.
This number must always appear on your order for
replacement parts or attachments lo assure prompt
shipment of the part or attachment ordered. This
number is an index as lo the size, type and model of
your machine, also date the machine was built. Loca-
tion of these numbers illustrated at right.

CODE NUMBER, This number should also appear on
your order of replacement part, This number is an
index to the specilic design of part that went into the
unit assembly. We are continually making improve-
ments on all South Bend Machine Tools. We may
change the dimension or the appearance of a certain
parl, yet it is still interchangeable with the old part.
You will always receive the benefit of the improved
design on orders for replacement parts whenever in-
terchangeability makes this possible. Location of this
number (illusiraled below) is shown on the repair
parts sheel.
Therelore, when ordering we must have the follow-

ing information: A

I. Serial or Model No. of Machine.

2. Unit code number.

3. Part number &-name of part required.
4. Quantity.

CODE NO. STAMPED
ON EACH UNIT

VERT. MIEL\
SERIAL NO.

)
HYD. PRESS SER. NO.

L SHAPER SERIAL NO.

INDEX

SECTION 1
" & 10K Lathes.
2" & 10K Toolroom Attachments.
9", 10K, 10" & 13" H.L. Bed Turrets.
9", 10K & 10" H.L. Double Tool Slides.

SECTION 2
10", 13", 14 1/2", 16" & 16~24" Lathes.
10", 13", 14 1/2", 16" & 16=24" Toolroom
Attachments.
13" & 2H Turnstile Turrets.,
13", 16" & 2H Double Tool Slides.
Coolant Pump.

SECTION 3
Lathe, Vertical Mill, Shaper, Drill Press
& Pedestal Grinder Accessories.

Form 0838

SECTION 4
Precision Drill Press
Economy Drill Press

SECTION 5
Shaper

SECTION 6
Pedestal Grinder

SECTION 7
Vertical Milling Machine
90° Milling Head

SECTION 8
17" Geared Head Lathe







10-1-65

MAINTENANCE

BACK GEAR AND ECCENTRIC SHAFT
9", 10K, 10" and 143" lathes only

B - Bull Gear
Guard

Form 2000

A -Quill Gear

H -Eccentric Shaft
Assembly

I -Quill Gear Assem.
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Bushing
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I. TO DISASSEMBLE :

1. Remove items "A" and "B" (Fig. 1).

2. Loosen screw "C" (Fig. 2).

3. Remove items "D" thru "I" (Fig. 2) in alphabetical order.

IT. PO REASSEMBLE;

1. Replace items "H" and "I". (Be sure gears are free of dirt, chips, and nicks.)

2. Replace item "G" and pin with item "F".

3.

Replace item "E", locating the point of the screw in slot of eccentric shaft
bushing "J" and replace nut "D".

ITT, ADJUSTING BACK GEARS:

1. Engage back gears using eccentric shaft lever "K" and allow mating gears to
bottom,

Then back off back gears untll you feel a slight rock between mating
gears and tighten set screw "EY,

Tighten screw "C" so tension on bushing "G"
is enough to hold gears in mesh on heavy cuts, but not so tight that the
eccentric shaft lever "K" is hard to operate. Make final adjustment by allowing
lathe to run for a few minutes., If there is an abnormal amount of noise such

as a gear ratiling noise the gear clearance is too great, adjust by slightly
unscrewing set screw "EY, If it seems to be & howling noise, the gear clearance
is insufficient. Adjust by screwing in slightly set screw "E",

When proper
gear clearance is obtained, lock set screw "B" with nut "D",.
IV. OILING

1. Remove plug "L" and fill teflon grease. Use our CEL625 or equal,

SOUTH BEND LATHE

South Bend Indiana, U.S.A.

Printed In U.S.A,







6/1/81 PARTS LIST FORM 1401

10K GAP APRON

UNIT CODE NO, 5
STAMPED HERE 57 &\&
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|
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\
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SERIAL NO. OF LATHE AND
UNIT CODE NO, MUST
ACCOMPANY ORDER.

Parts illustrated on this page are for
unit code no. APGIOINK, APHIOINK

SOUTH BEND LATHE

400 W, SAMPLE STREET SOUTH BEND, INDIANA 46625




6/1/81

FORM 1401 | paRTS LisT]
ITEM
NO. PART NO, DESCRIPTION QUAN
1 PT208NK 1 Collar 1
2 159 x 37 Roli Pin - 1/8 x 3/8 1
3 PT690NK ] Key 1
4 +AS203NKI Worm (1, 2, 3) ]
5 120 x 908 Headless Set Screw 10-24x1/2 1
6 =ASBTNK | Pinion Assy. (8, 9) - 22 Teeth ]
7 PT2876HK 1 Shifter 1
8 PTB5NK 2 Order item 6 1
g 160 x 18 Straight Pin -~ 1/8 x 5/16 2
10 256 x 3 Felt Wick = 3/32 x 3/16 x 3/b i
[ TASZ2ITNK2 Shaft (12) 1
12 165 x 62 Retaining Spring ]
13 PT86NK | Idler Gear - 45 Teeth 1
14 PT2885NK 1 Gasket 1
15 #AS2884NK | 0il Trough (14, 16) i
16 101 x 104 Rd HD Mach Screw - 8-32 x 1/4 i
17 PT77INK] Worm Gear - 36 Teeth 1
18 PT352NK 1 Shoes (Pair) !
19 PT353NK | Expanders (Pair) ]
20 *AS223NK 2 Clutch Screw {21, h6) ]
21 PT349NK1 Retainer Clip ]
22 PTEONK 1 Clutch Sleeve - 21 Teeth ]
22-A 1 *PABONKI Complete Clutch Assy, (17,18,19,20,21,22,23,45,406) 1
23 162 x 19 Coil Spring I
24 120 x 108 Hol HD Cup PT Set Screw =~ 5/15 ~ 18x1/2 1
25 *AS228NK 2 Stud (26) '
26 256 x 3 Ol Wick - 3/32 x 3/16 x 2-1/8 ]
27 PT204NK 2 Order item 28 !
28 #AS7ONK 1 Rack Pinion Gear Assy. (27, 29} 43 Teeth }
29 160 x 18 Straight Pin ~ 1/8 x 5/16 I
30 PT4O9NK 1 Retaining Spring |
31 *AS2890NK 1 Pinion (32) |
32 PT2887NK 1 0il Tube !
i3 PT2886NK 1 Shoulder Screw For Half Nut 2
34 SAS2878NK 1 English Half Nut Assy, (Pair) (35) I
34-A ] *AS289LNKI Metric Half Nut Assy. (Palr) (35) |
35 PTI72NK | Half Nut Pin 2
36 120 x 105 Hol HD Cup PT Set Screw - 5/16 - 18x5/16 1
37 162 x & Coil Spring ]
38 PT351NKI Pin 1
39 160 x 76 Straight Pin - 1/4 x 5/8 I
bo +AS2B83NK | Half Nut Cam (39) |
L PT2888NK 1 Camlock Plunger |
L7 PT2889NK | Plunger Block |
L3 PT2881NK 1 Feed Lock Plunger I
Ly 152 x 79 0il Drain Plug - 1/16x27 NPTF !
45 PTE2NK 1 Clutch Knob 1
L6 PT356NF | Clutch Knob Screw 1
L7 PT2877NK | Handwheel Sleeve 1
48 PTI124) Handte Stud 1
Lg PTI4g1 Handle 1
50 #AS 1263NK 1 Handwheel Assy, (48, 49, 51, 30, 31) |
51 168 x 108 Taper Pin 1
52 160 x 10 Straight Pin - 3/32 x 3/k ]
53 +ASBANK 2 Plunge Knob Assy. (51, 56, 57) 1
ol HASBUNK | Lever Assy, (7, %53, 55) ]
55 168 x 210 Taper Pin - #1 x 1-1/4 1
56 162 x 35 Coit Spring ]
57 PTE9NK 1 Plunger ]
58 PT2677NRI Eibow Qiler 1
59 155 x 16 Ball Oiler 1
60 1L x 8 Soc, HD Cap Screw - /L - 20xl/2 2
61 PT2880NK 1 Apron, machined casting (no other parts) 1

SOUTH BEND LATHE

400 W. SAMPLE STREET SOUTH BEND, INDIANA 46625




6/1/81 FORM 1402

10K APRON

UNIT CODE NO.
STAMPED HERE

31 80 49 48 47 46 45 4443 42 41 40 39 37 3 3

SERIAL NC. OF LATHE AND
UNIT CODE NO. MUST
ACCOMPANY ORDER,

For unit code

AT0TNKH, A201NKH

SOUTH BEND LATHE

400 W. SAMPLE STREET SOUTH BEND, INDIANA 44625




6/1/81

Fow 12 ) pasts UsTh
ITEM
NO, PART NO, DESCRIPTION QUAN,
1 PT1241 Stud ]
2 PT1491 Handle ]
3 $AS1263NK 1 Handwheel Assy. (1, 2, &, 16, 17) I
4 168 x 108 Taper Pin ]
5 PT70NK 1 Apron 1
6 156 x 23 Oiler ]
7 160 x 18 Straight Pin - 1/8 x 5/16 2
8 *ASTENK | Rack Pinion Gear Assy. - 43 Teeth (7, I11) !
(will not fFit Model ''C"
9 122 x 208 Headless Cup PT Screw - 10 - 2bx1/2 ]
10 HASBTINK Pinion Assy. (12, 29) - 22 Teeth ]
1] PT20HNK 2 Order {tem %8 - 14 Teeth I
12 PTBEGNK2 Order item %10 - 57 Teeth |
13 256 x 3 Felt Wick - 3/32 x 3/16 x 3/4 2
14 *AS228NK 2 Stud (13) ]
15 #AS23 INK 2 Shaft (28) 1
16 #AS225NK | Pinion (17) - 14 Teeth 1
17 PTHO9NK ] Spring ]
18 PT285hNK 1 0il Tube 1
19 PTE3NK I Shifter 1
20 PTE6ENK | Idler Gear ~ U5 Teeth 1
21 PTBONK 1 Clutch Sleeve - 21 Teeth 1
21-A| *PASONK) Complete Clutch Assy, (21,22,23,24,25,26,27,47,53) 1
22 162 x 19 Spring ’ 1
23 PT77NK] Worm Gear - 36 Teeth 1
24 PT352NK T Shoes (Pair) ]
25 PT353NK | Expanders (Pair) ]
26 *AS223NK2 Clutch Screw (27, 53) 1
27 PT3LINK ] Retainer Clip 1
28 165 x 62 Retainer Spring ]
29 160 x 18 Straight Pin - 1/8 x 5/16 ]
30 *AS3IG0NK 1 Shoulder Screw for Half Nut (L&) 2
31 PT172NK 1 Pin 2
32 *AST2NK Half Nut Assy, (31) English 1
32-A | %AS2236NKI Metric Half Nut Assy. (31) ]
33 PT208NK 1 Collar t
3h PTEOONK 1 Key ]
35 101 x 104 Button HD Hex Soc, Screw - B8-32 x 1/4 4
36 #*AS227NK 1 Trough (36, 37) ]
37 CPTLI2NK] Gasket 1
38 #*AS203NK 1 Worm (33, 34, 39) ]
39 159 x 37 Roll Pin - 1/8 x 5/16 1
Lo PTO7NK 2 Plunger I
L PT35INKI Pin 1
L2 162 x 5 Spring ]
L3 122 x 60k Headless Cup PT Set Screw - 5/16 - 18x1/h4 |
Ly PTID72-2 Hex Nut 2
L5 160 x 76 Straight Pin - 1/4 x 5/8 1
L6 PTISII 0il Drain Plug Sq. HD - 1/8 NPT |
L7 PTB2ZNK 1 Clutch Knob |
L8 PTEONK Order item *5] [
Lg 162 x 35 Spring }
50 *ASBUNK I Lever Assy, (19, %51, 5h) ]
51 #*ASBBNK 2 Plunger Knob Assy, (48, 49, 52) )
52 168 x 210 Taper Pin ]
53 PT355NF Clutch Knob Screw ]
Sh 160 x 10 Stralght Pin ~ 3/32 x 3/4 1
55 PT2677NR1 Oiler 1
56 120 x 108 Hol HD Cup PT Set Screw - 5/16 - 18x1/2 I
57 FASTHNK 1 Half Nut Cam (45} also fits model 'C'' apron 1

SOUTH BEND LATHE

400 W. SAMPLE STREET

SOUTH BEND, INDIANA 46625




6/1/81

Bl PARTS LiST] FORM 1403

10K BED - LEGS - LEADSCREW

Unit code no.
stamped here

GAP BED

Unit code no.
stamped here

=

. 3w /]
i ?‘;Serial No.
35 Se= U
W 5
= ™ 8Oy b
\34
6o
/|
42 4140

Bed code BBOINK

SOUTH BEND LATHE

400 W. SAMPLE STREET SOUTH BEND, INDIANA 46625




FORM 1403 6/1/81
ITEM
NO. PART NO, DESCRIPTION GQUAN.
l PT250LNK 2 Belt Pocket Cover - earlier models UMD |
2 101 x 608 Button HD Cap Screw - 1/4-20 x 1/8 2
3 RTLE26)K 2 Belt Pocket Cover - later models UMD ]
L 114 x 8 Soc. HD Cap Screw - 1/4-20 x 1/h 4
5 ' x 75 Gear Box Mounting Screws Soc, HD 5/16 - 18x7/8 3
6 103 x 628 Rack Mount Screws Flt Soc. HD 8-32 x 5/8 7
7 PT250INK 135 Std. Bed 3%' For Bed Codes - DDBI!OINK, ]
8200NK & B20INK
7-1 PT2501NK 145 Std. Bed L43' For Bed Codes - DDB30ONK, ]
BLOONK & B4OINK
7-2 PT686ONK 135 HeG Bed 33' For Bed Codes - DDBIOINKG & B201NKG ]
7-3 PT6860NK 145 HeG Bed L4z' For Bed Codes ~ DDB3OONKG, 1
BLOONKG & BLOINKG
8 108 x 114 Lead Screw Brkt, Mount Screws - 5/16 - 18x7/8 2
9 #AS275NK 135 Rack For 3%' Bed (7) 1
9-1 *AS275NK 145 Rack For h3' Bed (7) I
10 506 x 6 Babbit ILB For L.S. Bracket ]
11 #AS5NK | Lead Screw Bracket (8,10) |
12 PTI055NR Hex Locknut 1
13 161 x 21 Washer !
14 PT35NK 1 Collar ]
15 PT39NR2 Thrust Collar i
16 164 x 2 Key 1
17 #ASG29NK 135 Leadscrew For 33%' Bed (12, 15, 16) 1
17-1 | *AS629NK 145 Leadscrew For h4%' Bed (12, 15, 16) ]
18 PTLOLNR 1 Leg Shaft ]
19 PTLO3NK | Leg Top - order item 2] 1
20 121 x 228 Soc., Half Dog Set Screw - 3/8 - l6x1-3/4 2
21 *AXSLOZNK ) Tailstock End Leg Assy. (18, 19, 20, 22, 23) '
22 PTLOSNR] Plate ]
23 112 x 116 Hex HD Cap Screw - 5/16 - 18xl h
24 112 x 220 Hex HD Cap Screw - 5/16 - 18x1% 4
25 PT2625NK | Headstock Leg 1
26 153 x 7 Dowel Pin 2
27 FASHTOONK 1 Gap Insert (26, 28, 29) I
28 161 x 30 Washer 1
29 112 x 428 Hex HD Cap Screw - 1/2 - 13x1-3/4 ]
30 114 x 75 Gear Box Mounting Screws Soc. HD - 5/16 ~ 18x3/4 3
31 PT6765NK 2 Gap Bed h3' ]
32 108 x 75 Leadscrew Bracket Mount Screws 2
33 506 x 6 Babbit 1LB For L.S. Bracket - 5/16 - 1Bx3/4 1
34 %*AS5NK | Leadscrew Bracket (32, 33) ]
35 103 x 628 Rack Mount Screws Flt Soc. HD - 8-~32 x 5/8 9
36 PTE767NK2A Rack ]
37 *ASO29NK 145 Leadscrew For 43' Bed (38, 39, 42) ]
38 16h x 2 Key 1
39 PT39NR2 Thrust Collar ]
Lo PT35NK 1 Collar ]
L1 161 x 21 Washer |
L2 PTI055NR1 Hex Locknut 1
43 PT2507NK 1 Chip Guard ]
T PT6768NK 1 Name Plate ]
45 130 x 703 Drive Screw 2
L6 132 x 1} Drive Screw 2

SOUTH BEND LATHE

400 W. SAMPLE STREET

SOUTH BEND, INDIANA 46625




6/1/81 FORM 1404

9" and 10 K UNDERNEATH DRIVE UNIT

Unit code no.
stamped here

\———34
Y

35

37
Parts illustrated on this page
are for unit code VBD104K

SOUTH BEND LATHE

400 W. SAMPLE STREET $OUTH BEND, INDIANA 46625




6/1/81

FORM 1404 PARTS LIST
ITEM
NO, PART NOQ, DESCRIPTION QUAN,

] 120 x 6 Soc. Cup PT Set Screw - £ - 20 x 3/8 1
2 PT2611NK1 Collar ]
3 PT2608N1 Lock Pin For 9" Lathe |
3-A PT2608%1 Lock Pin For 10K Lathe ]
h 112 x 224 Hex HD Cap Screw - 3/B - 16x13 2
5 PT2615NK 1 Pin 2
6 PT26L0NK 3 Cradle Support ]
7 168 x 410 Taper Pin . ]
8 16 x 17 Washer ]
9 PT260UNK } Release Pin ]
10 PT2603NK 3 Crank I
H 170 x 206 Cotter Pin - 3/32x3/4 2
12 167 x b Washer 3
13 180 x 302 Lock Washer 3
14 PT1072-3 Hex Nut 3
15 PT261LNK | Spring 1
16 5AS2607NK 2 Bracket (17) j
17 PT1824-3 Pin ]
18 PTI072-2 Hex Nut 4
19 121 x 112 Half Dog PT Set Screw - 5/16 - 18x3/4 ]
20 120 x 206 Cut PT Set Screw - 3/8 - 16x3/8 1
21 %AST3I5NK Collar (20) I
22 PT2600NK 1 R.H. Screw 1
23 *AS2606NK } Turnbuckle (24, 25) ]
24 PTICBINTI Shoe 1
25 120 x 6 Cup PT Set Screw - 1/h4 - 20x3/8 !
26 PT2601NK | L.H. Screw I
27 PTI676NK 1 Washer 2
28 PT3658-1 Qilite Bearing 4
29 PT194L9NK 2 Clevis Pin ]
30 155 x hl Qiler 2
31 *ASTO3NK ] Counter Shaft Flat Cone Pulley {32, 33) |
31-A | *ASL3INKI Counter Shaft V-Cone Pulley (Mith 139x25 1

Hex Nut & 120x212 Set Screw)
32 PT1072-3 Hex Nut |
33 120 x 212 Cut PT Set Screw - 3/8 - 16x3/h 1
34 PT2131K2 Motor Pulley, two step ,625 |.D, 1
35 120 x 112 Cut PT Set Screw - 5/16 - 18x3/4 1
36 PT5340~1 Motor V-Belt 40" 1
37 PTZ150NR1 Gib Key !
38 AS1960N3 Shaft & Pulley Assy, 1
39 PT254L0NKL Cradle 1
Lo 161 x 14 Washer I
L 112 x 116 Hex HD Cap Screw - 5/16 - 18x] 1
42 PT2638NT! Spring 1
L3 132 x 1 Self Tapping Screw 2
Ll w*ASLTINK ] Belt Lever Plate (43) 1
Ls 120 x 106 Cup PT Set Screw - 5/16 - 18x3/8 ]
L6 PTLOGKFHI Knob ]
L7 PT2609NK 1 Handle |
L8 159 x 29 Roll Pin |
49 3AS 2605NK 2 Shaft (7, 8, 9, 10, 45, 18) |
50 PT2613NK Collar 1
gl 120 x 108 Screw - 5/16 - 18x3" 2
52 110 x 317 Pivot Screw, Hex Soc. Shoulder

Screw - 3/8 x 1-3/h 2
53 542 x Loé Carriage Bolt - 3/8 - 16 x I3 ]
Sh 161 x 64 Washer 1
55 112 x 336 Hex HD Cap Screw - 7/16 - 1h x 2-3 1
56 PTh25-1 Release Plate
57 130 x 103 Drive Screw

SOUTH BEND LATHE

400 W. SAMPLE STREET SOUTH BEND. INDIANA 46625




6/1/81 l PaRTS LisT FORM 1405

9" and 10 K HORIZONTAL DRIVE UNIT

Unit Code Humber

Stamped Here

Paris illustrated on this page are for
unit code HDD305NK, HDD405NK

SOUTH BEND LATHE

400 W. SAMPLE STREET SOUTH BEND, INDIANA 46625




FORM 1405 | parTs LTI 6/1/81
ITEM
NO, PART NO. DESCRIPTION QUAN,

*ASF 19405 F2N2 Complete Flat Belt Drive Unit -~ includes Belts 1

*ASY 19405 16N2 Complete V-Belt Drive Unit - includes Belts )

] PT1949NK3 Pin 1
2 170 x 206 Cotter Pin - 3/32 x 3/4 3
3 PTI9L5NT Lever 1
N PTI9L6NI R.H. Rod - 4-3/8 Long ]
b4-A PT1946K1G R.H. Rod For 10K Gap Lathe Only 1
5 PTI9LBNI Turnbuckle )
6 PT395N1 L.H. Rod - 8-3/8 Long ]
7 AST960N3 Shaft & Pulley Assy, 1
8 PT3658R1 Oilite Bearings L
9 155 x 38 Oiler 2
10 *AST35NR Collar (11) ]
1 120 x 206 Cup PT Set Screw - 3/8 - 16 x 3/8 1
}2 PTI676NK 1 Washer 2
13 #ASTO3NK Flat Cone Pulley (14, 15} 1
14 PT1072-3 Hex Nut |
15 120 x 212 Cup PT Set Screw - 3/8 -~ 16 x 3/4 ]
16 *ASL3INK2 v-Cone Pulley (17, 18) !
17 120 x 112 Cup PT Set Screw - 5/16 - 18 x 3/L ]
18 PT1072-3 Hex Nut )
19 132 x | Self Tapping Screw - #4-40 x 3/16 2
20 FASH25-] Belt Release Plate (19) 1
21 *AS 19L0N3 Standard (8, 9) ]
22 PTI94IN] Base 1
23 139 x 29 Hex Nut 2
24 PT2L3NR] Pivot Screw 2
25 PT2131K2 Motor Pulley, two step .625 |.D. 1
26 120 x 112 Cut PT Set Screw - 5/16 - 18 x 3/4 ]
27 PT2150NR1 Kib Key 1
28 PT5344LNR1 Motor V-Belt - L4'' Long ]
29 PT1373 Chip Guard i
30 112 x 224 HX HD Screw 1
31 PT1072-3 HX J. Nut 2
32 PTI1962N2 Horizontal Guard 1

NOT JLLUSTRATED:

112 x 216 Hex Screw 1

PT1803 Pin 1

161 x 16 Washer ]

SOUTH BEND LATHE

400 W. SAMPLE STREET SOUTH BEND, INDIANA 44625




6/1/81 PARTS LIST FORM 1406

1_—_—‘———-1

3 10-K HEADSTOCK
Serial no. of lathe 2 /

and unit code no.
must accompany order.

UNIT CODE NO,
STAMPED HERE

57 §8 399

—81

This page for unit
codes FBHI00K,
VBHI100K

SOUTH BEND LATHE

400 W. SAMPLE STREET SOUTH BEND, INDIANA 46625




FORM 1406

6/1/81

ITEM
NO, PART NO, DESCRIPTION QUAN,
FBHTOUK CompTcte Headstock Assy, for Flat Belt Cone
VBH 100K Complete Headstock Assy. For Y-Belt Cune

I 132 x 1 Drive Screw 2
2 +AS2583NK 1 Caution Plate (1) i
3 *PSL52EK 1 Headstock Cover For Underdrive onty (6} 1
4 PT1058NR1 hex Jem Mut 2
5 PTLLI9K Pivot Screw - 5716 - 2L 2
6 PT2509NK 2 Bushing 2
7 PT377HRI Back Gear Stop Screw |
8 139 x 26 Hex Mut - 5/16 - 24 1
9 Y4 x 220 Soc. HD Cap Screw - 3/8 - 16xI4 2
10 PA373KH2 Capillary Qiler Assy. 2
n 1Yy x 708 Soc, HD Cap Screw - B-32 x 1/2 iy
12 183 x 103 Lock Washer f
13 PT1075NR Binder Shoe 1
14 PT524K 2 Bearing Expander 1
15 HAS51IK Large Bearing Assy. (10, 11, 12, 14, 22, 23) 1
16 PTI7ANR] Spring
17 120 x 156 Set Screw - G/16 - 2h x 3/8 \
18 PTIB7NK Rubber Dumper 2
19 PT3B5HK1 Clamp Stud I
20 PTI672ZNK | Washer 2
21 138 x 27 Hex Nut - 3/8 - 16 1
22 PT363K1 Large Brass Shim - Laminated 1
23 PT3I64K I Large Aluminum Shim t
24 PT2676HK 1 Qiler 2z
25 P12 x 248 Hex HD Cap Screw - 3/8 - lbx3 1
26 PTLS2LK | Headstock Casting |
27 PT3060K 1 Small Aluminum Shim |
28 PT365K 1 Small 8rass Shim - Laminated 1
29 #AS512K 1 S$mall Bearing Assy. (to, 11, 12, 27, 28, 30) 1
30 PT523K2 Bearing Expander 1
3t PT5355-1 Y-Belt For V-Cone Jleadstock - 55" outside Circum, 1
32 PT2223Nh Flat Belt For Horz. Drive - 53 - 5" Long CE37S0N 1
32-A PT2208K3 Flat Belt For UMD 61.875 Long CE3752K 1
33 168 x 312 Taper Pin No. 2 x 1% 1
k1 PTZUNK 2 Back Gear Lever 1
35 101 % 604 Button HO Mach, Screw - 1/h - 20x1/4 1
36 PT378NK | Fiber Washer
37 “ASIGINK2 gack Gear (35, 36) 2b Teeth & 62 Teeth 1
38 “AS202NK | Eccentric Shaft (33, 34, 39, 40) 1
39 168 x 310 Taper Pin HNo. 2x1% 1
Lo PTHIBNK Eccentric Bushing 1
I PT382NK1 Screw 1
L2 *AS25NK 1 Take Up Hut (b1, U3} |
i3 #AS2ZENK 1 Take Up Washer with PT383HR1 Pin 1
Ll PT207NK 1 Thrust Bearing 1
45 PT3BINHI 0il Plug Screw 1
L6 +ASTANK Y spindle Cone, Flat Belt (45) 30 Teeth 1
47 160 x 23 Straight Pin - 1/Bx5/8 1
48 PT433NK 1 V-Cone Pinion Gear - 38 Teeth 1
L9 “ASUIZNK2 v-Cone (U5, b7, 4B)
50 “AS15NK | Bull Gear Assy, (51, 52) - 76 Tecth |
51 PT367NR | Spring ’ 1
52 PT2 I 4NR2 Plunger |
53 WAS200K2 Spindle {5h, 55) 1
G4 PT2090 Morton H1-PRO Key 1
Es PTO73K1 Key For Callet Sleeve |
56 PTI7O0KY Protective Ring 1
57 PTHINK ] Small Face Plate 1
58 PT205HK | Spindle Sleeve No, 2HT inside, No. 3HT outside |
59 PT67IIRI Center 00 Degree Ho. ZMT 1
60 PT1072-4 Hex Nut - 7/16 - 1k 1
bi PT20HK 1 Reversc Gear - 2h Teeth |
62 +h§229HK ) Twin Gear Stud (63, 67) 2
63 256 x 1 011 Wick - 1/16x1/8xt/2 2
6l PT27HK 132 Twin Gear - 32 Teeth 2
65 256 x 14 0il Wick - 1/80 = 3% 3
66 ASB3OK 2 Reverse Bracket (65, 73, 74) |
67 PT1072-2 Hex Nut - 5/16 - 18 2
68 256 % 3 0il Wick - 3/32 x 3/16 x 2§ 1
69 164 x 85 Key [N
70 *ASEITHR 1 Reverse Shaft (60, 69) 1
71 PT2585K2 Lecking Bushing 1
72 PTLO9T! Spring Retainer 1
73 155 x 38 giler 1
7h 160 % 101 Straight ®in Plug - 5/16 x 3/8 |
75 PT258Lx | Pin For Plunger Dushing 1
76 PT25B6K 1 Plunger Bushing 1
17 162 x 35 Spring |
18 PTB8NK 2 Plunger Knob 1
79 160 x 10 Straight Pin 3/32 x 3/h 1
80 #ASELOK | Plunger (75, 76, 77, 78, 79) 1
81 #ASX6A5K2 Reverse Bracket Assy, (all parts in box) 1

SOUTH BEND LATHE

400 W. SAMPLE STREET SOUTH BEND, INDIANA 46625




6/1/81 PARTS LIST FORM 1407

10K HORIZONTAL BELT GUARD

10K HEADSTOCK:

SERIAL NQ, OF LATHE AND
UNIT CODE MO, MUST

8 5 ACCOMPANY ORDER.
b
7
ITEM
NO. PART NO, DESCRIPTION QUAN.
PAL530K2 Complete Horz, Guard Assy, with all ‘
brackets and hardware
] PTLLT -4 Lubrication Chart ]
2 132 x 1 Self Tapping Screw - #h4-LO x 3/16 L
3 PAL530K 2 Complete Horz, Guard Assy with hardware 1
4 PT1698NK2 Bracket ]
5 101 x 312 Soc, Button KD Cap Screw - 10-32 x 3/4 L
6 138 x 18 Hex Nut 8
7 161 x § Washer 8
8 PALBLYK I Bracket Assy, 1

Parts itlustrated on this page

fit headstock unit code
FBH100K, VBHIOOK

SOUTH BEND LATHE

400 W. SAMPLE STREET SOUTH BEND, INDIANA 456625




FORM 1407 PARTS LIST 6/1/81

10K END GEARING FOR LATHES WITH GEAR BOX

1 2 3 o 6

(= N
o

Serial no. of lathe must
accompany order.

ITEM

NO, PART NO. DESCRIPTION QUAN,
1 PT1071-2 Nut |
2 161 x 21 Washer 1
3 PT38NK I Idler Gear Bushing 1
L PT32K20NK I Stud Gear - 20 Teeth 1
5 *AS3INK2 Bracket (7) 1
6 FAS2HTNK | Bolt (I, 2) o
7 1L x 228 Soc, HD Cap Screw - 3/8 - 16x 1-3/4 ]
8 PT32K56NK 1 Gearbox Gear - 56 Teeth ]
9 PT32KLONK ] Stud Gear, extra stored here, 40 Teeth |
10 PT33NKI idler Gear - 80 Teeth 1

SOUTH BEND LATHE

400 W. SAMPLE STREET SOUTH BEND, INDIANA 46625




6/1/81 PARTS LIST FORM 1408

10K GEAR BOX

28

57

UNIT CCDE N'JMBER
STAMPED HERE

SERIAL NUMBER OF LATHE AND i
UNIT CODE NUMBER "MUST" Parts on this page for

ACCOMPANY ORDER. Unit code DTG102NK

SOUTH BEND LATHE

400 W. SAMPLE STREEY SOUTH BEND, INDIANA 46625




FORM 1408

6/1/81

ITEM
NO, PART NO, DESCRIPTION QUAN,
AS600NK | Complete Gear box unit, all parts -
Illustrated, Assembled, DTGI102HK

I PTI1071-2 Hex Nut - 7/16 - ik 1
2 161 x 21 Washer |
3 1ol x 86 Key |
h #ASHO3NK ] Drive Shafc {1, 2, 3, 5, 13, 14) ]
D) 164 x 17 Key |
6 256 % 1 0il Wick - 1/16 x 1/B x b 3
7 PT627NK 1 Gear - 32 Tooth - order item 9 1
8 160 x 17 Straight Pin - 1/8 x 1/4 2
9 #ASG2G5NK ] Compound Pinion - 16 Tooth (7, 8) I
10 PTHE26NK ] Gear - 32 Tooth - order item 12 1
1 160 x 16 Straight Pin - 1/8 x 3/16 2
12 *AS619NK ) Compound Pinion - 16 Tooth {10, 11) 1
13 PTOOINK Collar 1
14 168 x 108 Taper Pin ’ 1
15 114 x 76 Soc. HD Cap Screw {Low Head) 5/16 - 18x7/8 5
16 155 x 38 Oiler 2
17 PTI055NR1 Elastic Stop Nut |
18 164 x 2 Key 1
19 PTO28NK | Leadscrew Gear - 20 Tooth 1
20 PT I 500 Hubbard Plug 1
21 256 x 3 Oil Mick - 3/32 x 3/16 x 3 3
22
23
24 159 x 30 Rell Pin - 1/8 x 1-1/8 1
25 #ASBBR2 Knob (26, 33, 35) )
26 160 x 27 Straight Pin - 1/8 x 7/8 2
27 PTEIONRI Bushing 2
28 160 x 42 Straight Pin - 1/8 x 5/32 2
29 #ASHOONK 2 R.H, Tumbler Assy. (25 thru 35) 1
29-A | HASHOINKI L.H. Tumbler Assy. (25 thru 35) ]
30 wASHOSNK 1 Gear - 32 Tooth (31) 2
31 PT38UNK I Needle Bearing 2
32 160 x 252 Shaft 2
33 162 % 29 Spring 2
34 PTE2INK] Gear - 20 Tooth 2
35 PTHO0BNRY Plunger 2
36 FASOTLNK | shaft (37, 38, 39) 1
37 PT599NK 1 Key i
38 256 x 1 011 Wick -~ 1/16 x 1/8 x 6 |
39 160 x 251 Straight Pin - 5/32 x 1-1/8 1
40 PTO15K28NK 1 Cone Gear - 2B Tooth ]
b PTE 15K 26NK 1 Cone Gear - 26 Tooth 1
42 PTG 5K 2LNK | Cone Gear - 24 Tooth 1
43 PT615K23NK 1 Cone Gear = 23 Tooth ]
[ PTH 15K 22HNK 1 Cone Gear - 22 Tooth I,
Lg PT615K20NK 1 Cone Gear - 20 Tooth I
Lo PTEIGK 18NK ] Cone Gear - 18 Tooth }
h7 PT615K 16NK 1 Cone Gear -~ 106 Tooth ]
L8 168 x 310 Taper Pin I
Ly %ASH22NK 1 Pinion Gear - 16 Tooth {50, G}) ]
50 160 x 16 Straight Pin - 1/8 x 3/16 2
51 PTGZENK ] Gear - 32 Tooth - order item 49 1
52 #ASH2INK | Pinion Gear - 16 Tooth {53, 5b4) 1
53 160 x 16 Straight Pin - 1/8 x 3/16 2
5h PT626NK | Gear - 32 Tooth - order item 52 !
55 PTOZLNK Gear - 16 Tooth 1
56 PT620NK 1 Shaft, tumbler 1
57 160 x 19 Straight Pin - 1/8x3/8 ?
58 14 x 6 Soc, HD Cap Screw -~ 1/L - 20x] 2
59 PTEO7HNK ] Guide Bar 1
60 PTOOINK 2 Bushing
61 PTH606NK 2 Bushing (located in center shaft support wall) 1
62 160 x 19 Straight Pin - 1/8x3/8 ]
63 132 x ! Screw - #4-L0 x 3/16 - self taping screw ]
64 #AS 154 INK R Index Plate {63)

SOUTH BEND LATHE

400 W. SAMPLE STREET

SOUTH BEND, INDIANA 46625




&/1781 Bl rarTs LisTH FORM 1409

METRIC GEAR BOX FOR 10K

UNIT CODE NUMBER
STAMPED HERE

SERIAL NO, OF LATHE AND
UNIT CODE NO, MUST
ACCOMPANY ORDER.

For unit code

DTG201NK

SOUTH BEND LATHE

400 W, SAMPLE STREET SOUTH BEND, INDIANA 46625




6/1/81

FORM 1409 PARTS LIST
ITEM
NO. PART NO, DESCRIPTION QUAN,
DTG201HK Complete Metric Gearbox assembled for ]
Metric lathes only
| 132 x ¢ Self Tapping Screw - #4-4L4O 4
2 #AS 15L2NK2 Index Plate (1) |
3 160 x 251 Straight Pin - 5/32 x 1-1/8 1
L PT2254NK 1 Cone Gear - 30 Teeth )
5 PT615K28NK | Cone Gear - 28 Teeth 1
6 PT615K 26NK 1 Cone Gear - 26 Teeth ]
7 PTOIGK2hNK ] Cone Gear - 2h Teeth ]
8 PTGI5K22NK 1 Cone Gear - 22 Teeth 1
9 PTOI5K20NK | Cone Gear - 20 Teeth |
10 PT615K 1BNK 1 Cone Gear - 18 Teeth i
I PT6I5K I6NK 1 Cone Gear - |6 Teeth 1
2 168 x 310 Taper Pin i
13 PTICI8INKI Spacer 1
4 160 x 17 Straight Pin - 1/8 x I/4 3
15 PT2256NK 1 Large Comp Gear - 32 Teeth - order item 16 I
16 HAS2262NK | Small Comp Gear - 24 Teeth (14, 15) 1
17 160 x 7 Straight Pin 1/8 x 1/4 3
18 PT2256NK 1 Large Comp Gear - 32 Teeth - order item 19 )
19 #AS2256NK 2 Small Comp Gear - 16 Teeth (17, 18) !
20 PTTO55HR] Elastic Locknut 1
21 160 x 17 Straight Pin - 1/8 x /L 2
22 PT2258NK 1 Large Comp Gear - 24 Teeth -~ order item 23 ]
23 *AS2259NK 1 Small Comp Gear - 16 Teeth (21, 22) |
24 PT226HNK 1 Lead Screw Collar |
25 256 x 1 Oil Wick - I/16 x 1/16 x | 3
26 FASH20NK 1 Tumbler Shafe (25, 28) ]
27 256 % 3 Oil Wick - 3/32 x 3/16 x 3 3
28 159 x 30 Roll Pin - 1/8 x 1-1/8 1
29 160 x 17 Straight Pin - 1/8 x 1/h 2
30 PTO26NK 1 Large Comp Gear - 32 Teeth - order item 31 1
31 #AS2261NK 1 Small Comp Gear - 16 Teeth (29, 30) 1
32 PT384NK I Needle Bearing 2
33 PT62 INK I Gear - 20 Teeth 2
34 160 x 252 Straight Pin 2
35 PTHEOBNR I Plunger 2
36 PT6OSNK ] Tumbler Idler Gear - 32 Teeth 1
37 160 x L2 Straight Pin - 1/8x5/32 2
38 162 x 29 Spring 2
39 PT610NRI Bushing 2
Lo 160 x 27 Strajght Pin - 1/8 x 7/8 2
L +ASBO8R2 Plunger Knob (35, 38, h0) 2
42 #AS MLOONK 2 R.H, Tumbler Assy, (317 32, 33, 34, 37, 39, 41%) !
43 wASLOINK 2 L.H, Tumbler Assy. (32 thru h1) |
Iy 160 x 19 Straignt Pin - 1/8 x 3/8 2
b b x 6 Soc., HD Cap Screw - 1/h - 20x3/8 2
L6 PT2268NK 1 Guide Bar |
L7 PT611NHI 0il Wick Round 5
L8 wAS2265NK ! Cone Gear Shaft (49, 50) |
Lg 256 x 1 0il Wick ~ 3/32 x 3/16 x 4" 1
50 PT599NK 1 Key ]
5l PTI071-2 Hex Hut ]
52 16t x 21 Washer 1
53 PT2267NK 1 Special Washer 1
Sh 164 x 86 Key |
55 4AS2266NK | Main Drive Shaft (25, 54) 1
56 PT1500 Plug 1
57 155 x 38 Oiler 2
58 b x 75 Soc., HD Cap Screw - 5/16 - 18x7/8 3
59 *AS2257NK 1 Gear - 18 Teeth (60} |
60 168 x 308 Taper Pin 1
61 160 x 31 Straight Pin - 1/8 x 1-1/8 1
62 *ASHOONK 2 Bushing (61)
63 256 x 1 0il Wick - 1/16 x 1/8 x 3 1
6l PT2263NK 1 Cone Shaft Bushing 1

400 W. SAMPLE STREET

SOUTH BEND LATHE

SOUTH BEND, INDIANA 46625




6/1/81

FORM 1410

9" and 10K STANDARD CHANGE END GEARING
MODEL 8 and C

SEERAL )

222 1%

21 R N e

\ Iz =3 ;@‘2

B TR

4
fhir
SERIAL NUMBER OF LATHE
MUST ACCOMPANY ORDER
24
ITEM
NO. PART NO, DESCRIPTION QUAN,

I L0 x 29 Hex Nut - 7/16 - 14x3/4 2
2 161 x 21 Washer 2
3 AS3I6NK T Comp Gear - 18/72 Teeth I
4 ASIZHNK] Model € - only comp gear - 18/Lh Teeth 1
5 PT38BNK Bushing 2
6 #ASIINK2 Bracket (9) 1
7 SAS2L7NK Bolt {1, 2) 2
8 PT1150NK I Screw for guard - item 11 2
9 1th x 228 Soc., HD Cap Screw - 3/8 - 16 x 1-3/4 1
10 PTANK ] Front Lead Screw Bracket !
11 PT389NK3 Guard 1
12 PTI2K 16NK Change Gear - 16 Teeth 1
13 PT32K2LNK ] Change Gear - 24 Teeth 1
14 PT32K32NK 1 Change Gear - 32 Teeth 2
15 PT3I2K36NK 1 Change Gear - 36 Teeth ]
16 PT32KLONK I Change Gear - 40 Teeth ]
b7 PT32KLUNK ] Change Gear - 44 Teeth }
18 PT32KL6NK | Change Gear - L6 Teeth 1
19 PT32K4BHK Change Gear - 48 Teeth 1
20 PT32K52NK | Change Gear - 52 Teeth I
21 PT32K5LUNK | Change Gear - 5k Teeth |
22 PT32K56NK | Change Gear - 56 Teeth |
23 PT32K6O0NK 1 Change Gear - 60 Teeth I
24 PT32K3ONK | Change Gear - 80 Teeth !
25 HASI2NK | Change Gears-complete set with chart 1
26 PT33NK 1 tdler Gear - 80 Teeth I
27 *AS1525NK 3 Model B Index Plate (28) |
27-A| wASI527JNRZ Model C Index Plate (28) |
28 132 x 1 Screw - 4-40 x 3/16 L

SOUTH BEND LATHE

400 W. SAMPLE STREET

SOUTH BEND, INDIANA 46625




FORM 1410

PARTS LIST

METRIC GEAR BOX
9" and 10K END GEARING

Serial no. of lathe
must accompany order.

6/1/81

ITEM
NQ. PART NOQ. DESCRIPTION QUAN,
] PT32K50NK 1 Stud Gear - 50 Teeth ]
2 PT32KL5NK ] Screw Gear - L5 Teeth ]
3 140 x 29 Hex Nut - 7/16 - 1hx3/4 ]
4 161 x 21 Washer 1
5 PT33NKI Idler Gear - 80 Teeth ]
6 137 x 29 Hex Nut I
7 PT3I2K20NK 1 Stud Gear - 20 Teeth ]
8 PT38NKT Bushing for |dler Gear 1
9 114 x 228 Soc, HD Cap Screw - 3/8 - 16x1-3/h ]
10 *%AS3INK 1] Change Gear Bracket (9) ]
11 *AS2HTNK | Idler Gear Bolt (3, &) |
12 PT1150NK] Screw 2
13 PT389NK2 Guard i
14 #ASENK ] Leadscrew End Bracket {15) ]
15 506 x 6 Babbit 1
16 PT39NRI Thrust Collar 1
17 164 x 89 Key 1
18 %AS2269W3 5NK | Leadscrew for 3%' Bed (16, 17, 19) 1
18-A | #AS2269Wh5NK | Leadscrew for L3' Bed (16, 17, 19) ]
19 PT1055NR] Hex Nut ]

SOUTH BEND LATHE

400 W. SAMPLE STREET SOUTH BEND, INDIANA 46625




6/1/81 PARTS LIST FORM 1411

10 K SADDLE WITHOUT TAPER ATTACHMENT

Cses s 1es 0nnn ]41: ] - ”\
N\ 7744 \

UNIT CODE NO. . 29
STAMPED HERE \ 1
4 \

SERIAL NO, OF LATHE AND
UNIT CODE NO, MUST
ACCOMPANY ORDER.

SOUTH BEND LATHE

400 W. SAMPLE STREET SOUTH BEND, INDIANA 46625




FORM 1411 j ParTs LISTIIE 6/1/81
ITEM
NO. PART NO, DESCRIPTION QUAN,
] PT1241 Handle Stud ]
2 PTI1491 Handle 1
3 PT295NR} Retaining Nut ]
b 160 x 17 Straight Pin =~ 1/8 x 1/h |
5 *AS 1 264NK 1 Ball Crank Assy, (1, 2) l
6 *AS 1 266NK 2 English Graduated Collar Direct Reading (7,8,9) ]
6-A *AS2232NK2 Metric Graduated Collar Direct Reading (7,8,9) ]
7 PT1080NK 1 Shoe ]
8 PT1857 Thumb Screw 1
9 160 x 16 Straight Pin - 1/8x3/16 1
10 169 x 247 Straight Pin =~ 1/4 x 1/2 1
11 PT6IRI1 C., F. Sleeve ]
12 PASLIRI Thrust Bearing Assy. 2
13 PT10138-1 Qilite Bearing ]
14 #*PAG3NK 1 Crossfeed Bushing Assy. {13) *PA63NKI I
replaces PT63NK3
15 PT224NKL English Crossfeed Screw - 7/16 - 10 Acme L.H. 1
15-A PT2230NK2 Metric Crossfeed Screw - 2% MM Acme L.H. W
16 PT358NK ] Pin for c.f. nut 1
17 PT359NK 1] Screw for c¢.f. nut 1
18 #AS6ENK 1 English Crossfeed Nut Assy., (16, 17) ]
18-A | *AS2231NK] Metric Crossfeed Nut Assy., (16, 17) }
19 *ASD22UNKL English Crossfeed Screw Assy, compiete 1
includes all parts bracketed
19-A | +*PA2230NK2 Metric Crossfeed Screw Assy. complete 1
includes al'l parts bracketed
20 122 x 102 0il Screw - 10-32 x 1/8 1
21 PTS59NK 1 Felt Wiper 4
22 PTEBNK I Felt Retainer R, 2
23 PT57NK 1 Felt Retainer L. 2
24 132 x 1103 Screw 6-32 x 3/8 L
25 114 x 216 Apron Mount Screws Soc, HD Cap - 3/8 - l16x] 2
26 PT210NK2 Saddle Lock Screw 1
27 #ASG2NK 2 Comp Rest Base Assy, (28, 29, 30, 31) i
28 PT211INKI Shoe 2
29 121 x 212 Soc, HD Set Screw Half Dog -~ 3/8 - 16x3/4 2
30 PT221INK I Gib for Cross slide 1
31 122 x Lih Gib Screw Headless Cup PT 12-28 x 11/16 5
32 PTEINK | Gib }
33 PT3400 Washer 2
34 112 x 114 Soc, HD Cap Screw - 3/8 - 16 x 7/8 2
35 TASHINK 2 Saddle Lock 1
36 “*ASDOONK 2 Saddle Assy. - with English graduations ]
(all parts illustrated)
36-A | *ASGONK2M Metric Saddle Assy. with metric graduations 1
(all parts illustrated)

NOTE: |If the dial on your lathe is not direct reading,
item 6, then items 6 or 15 cannot be furnished separately,

It will be necessary to replace with assy. item 19,

SOUTH BEND LATHE

400 W. SAMPLE STREET

SOUTH BEND, INDIANA 46625




6/1/81 PARTS LIST FORM 1412

10K SADDLE WITH TAPER ATTACHMENT

1|8
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UNIT CODE NO,
STAMPED HERE

SERIAL NO, OF LATHE AND
UNIT CODE NO, MUST
ACCOMPANY ORDER.

SOUTH BEND LATHE

400 W. SAMPLE STREET SOUTH BEND, INDIANA 46625




FORM 1412 6/1/81
ITEM
NO, PART NO, DESCRIPTION QUAN,
1 PTI124] Handie Stud 1
2 PT 1491 Handle ]
3 PT295NR 1 Retaining Nut ]
L 160 x 17 Straight Pin - 1/8 x /4 1
5 %AS 1 264NK 1 Ball Crank Assy. (1, 2) |
6 *AS 1 26 6NK 2 English Graduated Collar Direct reading (7,8,9) l
6-A %AS2232NK 2 Metric Graduated Collar Direct reading (7,8,9) ]
7 PT1080ONK 1 Shoe 1
B PT1857 Thumb Screw 1
9 160 x 16 Stralght Pin 1/8 x 3/16 1
10 169 x 247 Straight Pin 1/4 x 1/2 }
11 PTE9R ! C. F. Sleeve ]
12 PALBIRI Thrust Bearing 2
13 PTI0138-1 Oilite Bearing ]
14 *PAB3NK 1 Crossfeed Bushing Assy. {13) ®%PA63NK! replaces 1
PT63NK3
15 PT22LNKL English Crossfeed Screw 7/16 - 10 Acme L.H. l
15-A PT2230NK 2 Metric Crossfeed Screw 23 MM Acme L.H, 1
16 PTLB6NK 1 English Crossfeed Nut |
16-A PT2272NK1 Metric Crossfeed Nut l
17 PTGONK | Crossfeed Nut Screw ]
18 *ATA22LNKL English Crossfeed Screw Assy., complete 1
includes all parts bracketed
18-A | *ATA2230NK2 Metric Crossfeed Screw Assy. 1
19
20 122 x 102 0il Screw 10-32 x 1/8 1
21 PT59NK | Fett Wiper 4
22 PTSBNK 1 Felt Retainer R, 2
23 PTS7NK 1 Felt Retainer L. 2
24 132 x 1103 Screw 6-32 x 3/8 4
25 114 x 216 Apron Mount Screws Soc. HD Cap 3/8 - 16xI 2
26 PT210NK2 Saddle Lock Screw 1
27 *ASLBLNK 2 Comp Rest Base Assy. (28, 29, 30, 31) l
28 PTZ1INKI Shoe 2
29 121 x 212 Soc. HD Set Screw Half Dog 3/8 - 16 x 3/h 2
30 PTS7LNK | Gib for Lross slide ]
31 122 x 44k Gib Screw Headless Cup PT 12/28 x 11/16 6
32 PTEINK ] Gib ]
33 PT3400 Washer 2
34 112 x 114 Soc, HD Cap Screw 3/8 - 16 x 7/8 2
35 *ASH2NK 2 Saddle Lock 1
36 FATAGONK 2 Saddle Assy, with English Graduations 1
(A11 parts illustrated)
36-A | *ATAGONK2M Saddle Assy, with metric graduations 1
(A1l parts illustrated)

NOTE :

If the dial on your lathe is not direct reading,

item 6, then items 6 or 15 cannot be furnished separately,

It will be necessary to replace with assy, item 18,

SOUTH BEND LATHE

400 W. SAMPLE STREET SOUTH BEND, INDIANA 46525




6/1/81 FORM 1413

10K GAP SADDLE WITHOUT TAPER ATTACHMENT

1011 1213 14

W Z/
N \\// TV
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3G L \
2
UNIT CODE NO,
STAMPED HERE
L Y
2 / ey
21 ——38
-
I
36

SERIAL NO. OF LATHE AND
UNIT CODE NO, MUST
ACCOMPANY ORDER.

SOUTH BEND LATHE

400 W. SAMPLE STREET SOUTH BEND, INDIANA 46625




FORM 1413 6/1/81
ITEM
NO, PART NO. DESCRIPTION QUAN,
] PTI1241 Handle Stud ]
2 PT1LS] Handle ]
3 PT295NR1 Retaining Nut 1
b 160 x 17 Straight Pin 1/8 x 1/4 1
5 #AS 1 264NK 1 Ball Crank Assy, (I, 2) ]
6 #AS 1 266NK 2 English Graduated Collar Direct Reading (7,8,9) 1
6-A #AS2232NK2 Metric Graduated Collar Direct Reading (7,8,9) ]
7 PT1080NK 1 Shoe {
8 PTI857 Thumb Screw |
9 160 x 16 Straight Pin 1/8 x 3/16 ]
10 169 x 247 Straight Pin 1/4 x 1/2 1
11 PT69R] C. F. Sleeve I
12 PASLIRI Thrust Bearing 2
13 PT10138-1 Oilite Bearing )
14 #*PAB3NK | Crossfeed Bushing Assy., (13) %PA63NKI] !
replaces PT63NK3
15 PT224NK4 English Crossfeed Screw 7/16 ~ 10 Acme L.H, 1
15-A PT2230NK2 Metric Crossfeed Screw 2% MM Acme L.H. ]
16 *ASH5NK 1 English Crossfeed Nut (17, 40) ‘
16-A | #*AS2231NK Metric Crossfeed Nut (17, L0) ]
17 PT359NK Screw for C,F. Nut 1
18 SASD22UNK L English Crossfeed Screw Assy, complete ]
includes all parts bracketed
t8-A | *PA2230NK2 Metric Crossfeed Screw Assy. complete 1
includes all parts bracketed
19 132 x 1103 Screw 6-32 x 3/8 L
20 PTS8NK Saddle Y-Felt Retainer R. 2
21 PTS57NK 1 Saddle Y-Felt Retainer L, 2
22 PT59NK | Felt Wiper Ih
23 155 x 1k Qiler 2
24 14 x 216 Soc. HD Cap Screw 3/8 - 16x] 3
25 122 x 102 0i) Screw 10-32 x 1/8 ]
26 121 x 8 Hex Soc, Half Dog Set Screw - 1/4 - 20x1/2 2
27 L x 24 Soc. HD Cap Screw -~ 1/4 - 20x1-1/2 2
28 PT210NK?2 Saddle Lock Screw 1
29 #ASH2NK 2 Saddle Lock I
30 #ASI2NK 2 Comp Rest Base Assy. (31, 32, 33, 3h) ]
31 PT2TINKI Shoe 2
32 121 x 212 Soc. HD Set Screw - 3/8 - 16 x 3/bL 2
33 122 x Libh Gib Screws Headless Cup PT - 12/28 x 11/16 5
34 PT221NK] Gib for cross slide 1
35 *ASD2895NK 1 Gap Saddle Assy, - Eng. graduations
(all parts illustrated) 1
35-A | *AS2895NK 1M Gap Saddle Assy. - Metric graduations 1
{all parts illustrated)
36 PT2879NK 1 Saddle Lock Gib Front ]
37 112 x 114 Soc HD Cap Screw 3/8 - 16 x 7/8 2
38 PT3400 Washer 2
39 PTEINK I Gib ]
Lo PT358NK Pin for C.F. Nut ]
L] PT2891 Stop Pad Extension 1
L2 PTI179NK 1 Saddle Dovetail Cover ]

NOTE: 1f the dial on your lathe is not direct reading,
item 6, then items 6 or 15 cannot be furnished separately,

It will be necessary to replace with assy.

item 18,

SOUTH BEND LATHE

400 W. SAMPLE STREET SOUTH BEND, INDIANA 46625




6/1/81 l parTs LSTIN FORM 1414

10K GAP SADDLE WITH TAPER ATTACHMENT

18

5 1986 111213 14 12 15 1

UNIT CODE NO,
STAMPED HERE

SERIAL NO. OF LATHE AND
UNIT CODE NO. MUST
ACCOMPANY ORDER.

SOUTH BEND LATHE

400 W, SAMPLE STREET SOUTH BEND, INDIANA 46625




FORM 1414 6/1/81
ITEM
NO, PART NO. DESCRIPTION QUAN,
] PTI24] Handle Stud !
2 PT 1491 Handle ]
3 PT295NR Retaining Nut 1
b 160 x 17 Straight Pin 1/8 x 1/4 i
5 %AS 1264NK | Ball Crank Assy. (1,2) i
6 #*AS 1 266NK 2 English Graduated Collar Direct reading (7,8,9) I
6-A *AS2232NK2 Metric Qraduated Collar direct reading (7,8,9) l
7 PT1080NK | Shoe ]
8 PT1857 Thumb Screw 1
9 160 x 16 Straight Pin 1/8 x 3/16 ]
10 169 x 247 Straight Pin 1/4 x 1/2 I
H PTEIR1 C. F. Sleeve ]
12 PALBIRI Thrust Bearing 2
13 PT10138-1 Oilite Bearing 1
14 #PAG3NK 1 Crossfeed Bushing Assy. (13) *PAB3NKI1 replaces ]
PT63NK3
15 PTZ24NK4L English Crossfeed Screw - 7/16 - 10 Acme L.H. ]
15-A PT2230NK2 Metric Crossfeed Screw - 2% MM Acme L.H. |
16 PTLEENK 1 English Crossfeed Nut ]
16-A PT2272NK1 Metric Crossfeed Nut i
17 PT66NK Crossfeed Nut Screw ]
18 *ATA22LNKL English Crossfeed Screw Assy, complete )
includes all parts bracketed
18-A | *ATA2230NK2 Metric Crossfeed Screw Assy, complete ]
includes all parts bracketed
19 132 x 1103 Screw 6-32 x 3/8 L
20 PTS8NK ] Saddle V-Felt Retainer R. 2
21 PTS57NK] Saddle V-Felt Retainer L. 2
22 PTS9NK } Felt Wiper L
23 156 x 14 Oiler 2
24 114 % 216 Soc. HD Cap Screw 3/8 -~ 16x] 3
25 122 x 102 0il Screw 10-32 x 1/8 ]
26 121 x 8 Hex Soc. Half Dog Set Screw - 1/h4-20 x 1/2 2
27 1L x 24 Soc, HD Cap Screw - 1/4 - 20xi% 2
28 PT210NK2 Saddle Lock Screw ]
29 *ASH2NK 2 Saddle Lock ]
30 =ASLEENK 2 Taper Att, Comp Rest Base Assy. (31,32,33,34) 1
31 PT2VINK] Shoe 2
32 121 x 212 Soc, HD Set Screw - 3/8 - 16x3/h 2
33 122 x 4hh Gib Screws Headless Cup PT 12-28 x 11/16 6
34 PT874NK | Gib for cross slide 1
38 *ATA2895NK | T.A. Gap Saddle Assy, English (all parts 1
' illustrated)
35-A | ~ATA2895NK 1M T.A. Gap Saddle Assy, Metric (ali parts I
illustrated)
36 PT2879NK 1 Saddle Lock Gib Front ]
37 112 x 114 Soc. HD Cap Screw 3/8 - 16 x 7/8 2
38 PT3400 Washer 2
39 PTEINKI Gib |
Lo PT2891 Stop Pad Extension ]
41 PTI79NK I Saddle Dovetail Cover I

NOTE: If the dial on your lathe is not direct reading,
item 6, then items 6 or 15 canpnot be furnished separately.

It will be necessary to replace with assy, item 18,

SOUTH BEND LATHE

400 W. SAMPLE STREET

SOUTH BEND, INDIANA 46625




6/1/81 PARTS LIST FORM 1415

10K TAILSTOCK

UNI1T CoDE NUMBER
STAMPED HERE

25 24 2322 21

Parts illustrated on this page are for

SERIAL NO. OF LATHE AND .
UNIT CODE NO. MUST unit codes TI02K, T201KH

ACCOMPANY ORDER,

SOUTH BEND LATHE

400 W. SAMPLE STREET . SOUTH BEND, INDIANA 46625




FORM 1415 ll paRTs LisT] 6/1/81
ITEM
NO. PART NO, DESCRIPTICON QUAN.
1 159 x 30 Roll Pin - 1/8 x 1-1/8 ]
2 #AS SHKR3 Binding Lever (1, 3, 4} ]
3 PT293NR2 Spacer ]
4 PT206KR3 Stud 1
5 PT55NK 1 Tailstock Wrench ]
6 PT283NK I Clamp Nut ]
7 PT2861NK Washer ]
3 155 x 53 Qiler ]
9 126 x 628 Tailstock Set Over Screw 1
10 PT355UNR Neoprene Washer 1
11 *AS226K3 Tailstock Screw - 1/2-10 Acme L.H. Thread {12) l
12 PT288NRI Felt Washer |
13 PT1076NR1 Shoe 1
14 122 x 104 Cup PT Set Screw - 10-32 x 1/h ]
5 168 x 106 Taper Pin -~ No. O x 3/4 1
16 PT1492 Handle Stud |
17 PTI242 Handle ]
18 *AST262NK 1 Handwheel Assy. (15, 16, 17) 1
19 *AS287K | Graduated Collar (100 Grad) (13, ii4) 1
20 PT52K2 Tailstock Nut |
21 160 x 18 Straight Pin I
22 107 x 308 Phillips Rd. HD Screw b
23 PT580K 2 Wiper Retainer 2
24 PT582K 1 Felt Wiper 2
25 143 x 216 Clamp Bolt 1
26 PT56NK2 ¢ tamp ]
27 PTHIK3 Base ]
28 *PA50K 1 Tailstock Top (27) 1
29 160 x 48 Straight Pin ]
30 159 x 28 Roll Pin 2
31 #AS285KR 1 Key (32) ]
32 160 x 19 Straight Pin |
33 PT6711RI Center, Hard, - No. 2 Morse Taper I
34 *AS201KR3 Spindle for English & Metric (30, %31, 35) ]
35 PT6706R]1 Spindle Nut |
36 PT249KR3 Upper Plug 1
37 PT2LBKR3 Lower Plug 1

SOUTH BEND LATHE

400 W. SAMPLE STREET SOUTH BEND, INDIANA 46625




6/1/81 FORM 1416

10 K TAPER ATTACHMENT

UNIT CopE NUMBER
31aMPED HERE

SERIAL NO, OF LATHE AND
UNIT CODE NO. MUST
ACCOMPANY ORDER.

Parts illustrated on this page are for
unit code TAPIOONK, regular, gap
and metric lathes.

SOUTH BEND LATHE

400 W. SAMPLE STREET SOUTH BEND, INDIANA 46625




FORM 1416 j PARTS LIST 6/1/81
ITEM
NO. PART NO, DESCRIPTION QUAN,
1 PT873NK 1 Binding Lever i
2 PTE57NR2 Washer 3
3 *ASBEINK 2 Slide Block (4, 5) I
4 122 x Lk Gib Screw - 12-28 x 11/16 8
5 PT870NK 2 Gib for slide block |
6 PT872NK2 Lock Screw 2
7 #*AS867NK | Binder Stud (8) ]
8 160 x L1 Straight Pin - 3/16 x 1/4 I
g 103 x 8 Screw - 6-32 x 1/2 2
10 PT2239NK 1 Metric Plate (used only on metric lathe) 1
1 160 x 16 Straight Pin - 1/8 x 3/16 1
12 PT869NK 1 Swivel Bar ]
13 PT859NK | Bed Bracket Gib !
14 *ASB62NK 2 Bed Bracket for regular lathe (4, 13) 1
14-A | *AS2893NK | Bed Bracket for gap bed lathe (4, 13) I
15 112 x 220 Hex HD Cap Screw - 3/8 - 16 x 1% 2
16 160 x 82 Straight Pin - 1/b x | 2
17 PTB6ONK 1 Taper Att, Bed ]
18 160 x 132 Straight Pin - 3/8 x 1/2 1
19 114 x 106 Soc. HD Cap Screw - 3/8 - 16 2
20 PT865NK I Tie Rod for regular lathe ]
20-A PT2892NK | Tie Rod for gap bed lathe 1
21 161 x 23 Washer 2
22 PT371NKI1 Clamp Screw 1
23 PTI0GINFI Hex Nut 1
24 #ASBOLUNK Tie Rod Bracket Assy. (21, 25, 26, 27, 28) 1
25 PT863NRI1 Clamp 1
26 126 x 624 Hex Soc. Set Screw Flat PT - 5/16 - 18 x 1% I
27 PT1072-2 Hex Nut l
28 506 x 6 Babbit 1 L8. !

SOUTH BEND LATHE

400 W. SAMPLE STREET SOUTH BEND, INDIANA 46625




6/1/81 PARTS LIST

FORM 1417

10K COMPOUND REST

4—Ca>

5—@

6—

UNTT CODE NUMBER
STAMPED HERE

SERIAL NO, OF LATHE AND
UNIT CODE NO. MUST
ACCOMPANY ORDER,

SOUTH BEND LATHE

400 W. SAMPLE STREET SOUTH BEND, INDIANA 46625




FORM 1417 6/1/81
ITEM
NO. PART NO. DESCRIPTION QUAN,
| CE2450NK Toolpost Assy. (2, 3, L, 5, 6, 7) ]
2 PT253NK | Toolpost Wrench 1
3 PT233NK 1 Toolpost Screw ]
4 PT25INK 1 Ring 1
5 PT209NK 2 Block ]
6 PT250NK3 Toolpost 1
7 PT252ZNK 2 VWedge |
8 PTI480 Handle 1
g PT295KR 1 Retaining Nut 1
10 160 x 7 Straight Pin - 1/8 x 1/4 ]
11 #%AS277NR) Bail Crank Assy. (8) ]
12 #AS1269R2 English Grad Coltlar Direct Reading (13,14,15) 1
12-A | *AS2235NR2 Metric Grad Collar Direct Reading (13,14,15) 1
13 PT10B0ONK | Shoe ]
[N PT1857 Thumb Screw ]
15 160 x 17 Straight Pin - 1/8 x 1/4 1
16 PTILNR2 Compound Rest Bushing ]
17 PT230NR3 Compound Rest Screw English ]
17-A PT2233NK2 Metric Compound Rest Screw |
18 *ASD230NK3 English Compound Rest Screw Assy., includes 1
' all parts bracketed plus item 23

18-A | *AS2233NK2 Metric Compound Rest Screw Assy. includes ]

all parts bracketed plus item 23
19 PTZ257NK 1 Gib for compound rest ]
20 122 x hhh Gib Screw Headless Cup PT - 12-28 x 11/i6 b
2] #ASDIONK 1 Compound Rest Top Assy. (x18,19,20,21,22,24) 1

(English Assy.)

21-A PTOONK | Compound Rest Top 1
22 122 x 508 Headless Cup PT Set Screw - 1/4 - 20x1/2 ]
23 PTY5NK T English Comp Rest Nut |
23-A PT223L4NK 1 Metric Comp Rest Nut 1
24 PTIIK ] Swivel 1

NOTE: 1If the dial on your lathe is not direct reading,

item 12, then items 12 or 17 cannot be furnished separately,

It will be necessary to replace with assy. item 18,

SOUTH BEND LATHE

400 W. SAMPLE STREET

SOUTH BEND, INDIANA 46625




FORM 1418

9" AND 10K ACCESSORIES

THREAD CUTTING STOP

6/1/81
UNiT CooE NUMBER]
5TamMPED HERE
4
1— 2 .
! COLLET RACK
3/
—
x>
b ol /
9 &
—
N— g
E 18 /17
L —19
2
© __‘—'—20
UntT Coce NUMBER
STAMPED HERE g 2]
& 22 27
PLAIN CARRIAGE STOP \“
“ »
[ ]

UN1T CopE NUMBER
STAMP ED HERE

Serial no. of lathe
must accompany order

B—@

MICROMETER CARRIAGE STOP

SOUTH BEND LATHE

400 W. SAMPLE STREET

SOUTH BEND, INDIANA 46625




FORM 1418 6/1/81
ITEM
NO. PART NO, DESCRIPTION QUAN,

1 CE1770N Complete ~ all parts bracketed for 9' lathe 1
1-A CE1770K Complete - all parts bracketed for 10K lathe 1
2 PT780N2 Collet Rack for 9'' lathe ]
2-A PT780KR2 Collet Rack for 10K lathe ]
3 PTLI7NK 1 Rack Support i
L 122 x 505 Set Screw Headless Cup PT -~ 1/4 - 20 x 5/16 2
5 PT371INK1 Collar Screw I
6 #AS782ZNK | Bracket (5, 7, *9) ]
7 118 x 108 Set Screw - 5/16 - 18 x 1/2 |
8 PT781NR] Draw Bar Hook 1
9 *ASBE3INR Clamp (10, 11) 1
10 122 x 624 Set Screw Headless Cup PT ~ 5/16 -~ 18 x 13 ]
11 PT1072-2 Jam Nut ]
12 CL2250NK Complete Thread Cutting Stop TCSITOONK ]
13 PT245NR 1 Screw 1
14 PTE7NK | Stop 1
15 PTLIBNK | Binder Plug ]
16 122 x 606 Set Screw Headless Cup PT ~ 5/16 - 18 x 3/8 1
17 CL758NK Plain Carriage Stop Complete PCSI100NK ]
18 PT210NK2 Collar Screw 1
19 PTI1L89NK | Stop ]
20 PTI20INK] Clamp 1
21 122 x 520 Set Screw Headless Cup PT - 1/4 ~ 20 x 1% 1
22 PT1072-1 Hex Nut ]
23 CL968NK Mic. Carriage Stop complete, English, MCSI103NK 1
23-A CL96BNKME Metric Mic., Carriage Stop complete, MCSZ200NK ]
24 G x 124 Soc. HD Cap Screw - 5/16 - 18 x 13 I
25 PTI207NTI Felt Washer 1
26 PT1206NTI Bushing 2
27 104 x 206 Phillip HD Screw - 6-32 x 3/8 6
28 PT1209NTI Cover Plate 2
29 PT1200NK2 Mic. Stop Frame ]
30 PTI083NT] Shoe 1
3l PTI120LNT2 Lock Screw ]
32 PTI1210NHI1 Key ]
33 #AS 1 202NK 2 English Shaft (35) ]
33-A *AS2271NK ] Metric Shaft (35A) ]
34 PT1208NTI1 Slotted Felt Washer 1
35 PT1203NT2 Inch (English) Graduated Dial - order item 33 1
35-A PT2270NT] Metric Graduated Dial - order item 33A |
36 122 x 520 Headless Cup PT Screw - 1/4 - 20 x 14 1
37 w%AS1201NK | Clamp (36, 38) ]
38 PTI1072~1 Hex Jam Nut

SOUTH BEND LATHE

400 W. SAMPLE STREET SOUTH BEND, INDIANA 46625




&7 g panrs st Fowa 1w
10K END GEAR GUARD
§—
{

3< 1

| Parts illustrated on this page

‘-“-‘\

A} fit headstock code FBH100K, VBH100K
| J— L, &=
AT

b Seri .

~y = SR Esot AHNS der.

1 o)

ITEM
NO, PART NO, DESCRIPTION QUAN,

] PTI45NK Guard Eccentric ]
2 PTE650NK 3 End Gear Guard, cast aluminum ]
3 PTOLEK | Spacer ]
4 120 x 106 Cut PT Set Screw - 5/16 - 18x3/8 ]
5 #*AS 1L7NK3 Bracket (4, 6) ]
6 118 x 214 Sq. HD Cup PT Set Screw - 3/8 - 16x7/8 ]
7 PT1072-5 Hex Jam Nut (1/2 - 13) 2
8 JePA6GONK 3 End Gear Guard Assy, (] thru 7) ]
9 #ASLL] -4 Lube Chart (11) ]
10 #AS790LNK | Spindle Speed Plate For Flat Belt (I11) 1
10-A| =AS7905NK1 Spindle Speed Plate For V-Belt (11) ]
11 132 x 1 Self Tapping Screw - 4-L0 x 3/16 4

SOUTH BEND LATHE

400 W. SAMPLE STREET SOUTH BEND, INDIANA 46625




SERIAL NO. OF LATHE AND
UNIT CODE NO. MUST
ACCOMPANY ORDER.

FORM 1419 6/1/81
9" and 10K THREAD DIAL
9

Parts illustrated on this

page are for unit code
no. THDIOINK

UNIT CoDE NUMBER
STAMPED HERE

ITEM
NO. PART NO, DESCRIPTION QUAN.
CL8 10K Thread Dial Complete for 9" or 10K Lathe 1
1 155 x 16 Oiler ]
2 *ASBBBNK 2 (ndicator Dial (3, &) ]
3 120 x 903 Cup PT Set Screw - 10-32 x 3/16 ]
L PTI078NK 1 Shoe ]
5 PT89INK2 Indicator Shaft 1
6 173 x 6 Wrench 1
7 120 x 6 Cup PT Set Screw ~- 1/4 - 20 x 3/8 1
8 PT886NK 2 Frame - not sold separately (order CL8I10NK) ]
9 PT88INK 1 Mounting Stud 1
10 120 x 6 Cup PT Set Screw - /b - 20 x 3/8 (fits in 1
apron to lock)
1 *ASBB7NR2 Worm Wheel (12) l
12 120 x 6 Cup PT Set Screw - 1/4 -~ 20 x 3/8 |

*Available only as sub-assembly, Parts included
are ‘indicated by the item numbers appearing in
parenthesis after part name,

SOUTH BEND LATHE

400 W, SAMPLE STREET SOUTH BEMD, INDIANA 46625




6/1/81 ll PARTS LIST] FORM 1420
9" AND 10K FOUR POSITION CROSS SLIDE STOP
Unit code no.
CSST100NR
UNIT CopE NUMBER &
STAMPED HERE
N\
14 15 6?1 3
SERIAL NO. OF LATHE AND
UNIT CODE NO. MUST
ACCOMPANY ORDER.
ITEM
NO. PART NO, DESCRIPTION QUAN,
CL2154NR Complete unit - CSSI100NR ]
] ik x 116 Soc, HD Cap Screw - 5/16 - 18 x 1 2
2 PTI223NR2 Bushing 2
3 PT81INHI Nut 2
L PT1222NH]1 Take Up Nut 1
5 PT1220NR2 Frame ]
6 122 x 102 Cup PT Set Screw - 10-32 x i/8 |
7 172 x 12 Steel Ball - 3/16 1
8 162 x |1 Coil Spring I
9 126 x 505 F1t PT Set Screw - 1/4 - 20 x 5/16 ]
10 *AS 122 [NH 1 Spindle (&, 11, 12) I
11 PTI1078NK 1 Shoe L
12 120 x 90k Cup PT Set Screw - 10-32 x 1/16 4
13 112 x 128 Hex HD Cap Screw - 5/16 - 18 x 1-3/4 2
14 161 x 12 Washer 2
15 PTI1224NH 1 Stop Screw L

SOUTH BEND LATHE

400 W. SAMPLE STREET

SOUTH BEND, INDIANA 46625




FORM 1420 PARTS LIST 6/1/81
METRIC THREAD DIAL
FOR 9 and I0K
@—-_——.6
—1]
USED ONLY ON LATHES WITH
METRIC LEAD SCREWS
11
UNIT CODE NUMBER
STAMPED HERE
ITEM
NO., PART NO, DESCRIPTION QUAN,
CL2265NK Complete Metric Thread Dlial THD20INK
| PTI0155NK | Stick on Dial Plate 1
2 PT2281NK?2 bial Wheel ]
3 159 x 9 Roll Pin - 1/8 x 3/4 I
4 PTLELINK ] Flanged 0ilite Bearings 2
5 PT2280NK 2 Thread Dial Frame 1
6 #AS2286NK 2 Thread Chart (7) t
7 130 x 103 Drive Screw - 4 x 3/16 L
8 PT228LNK 1 Mounting Stud 1
9 120 x 6 Soc. Cup PT Set Screw - 1/bL - 20x3/8 - fits in apron| 1
10 120 x 6 Soc. Cup PT Set Screw - 1/4 - 20x3/8 4
11 173 x 6 Wrench 1
12 PT2282NK3 Shaft ]
13 PT2285K 26NK | Worm Wheel - 26 Teeth ]
14 PT2285K28NK | Worm Wheel - 28 Teeth ]
15 PT2285K30NK | Worm Wheel - 30 Teeth ]
16 PT2285K33NK 1 Worm Wheel - 33 Teeth ]
17 PT2283NK ) Spacer 3
18 182 x 301 Lock Washer )
19 PT1072-2 Jam Nut 1

SOUTH BEND LATHE

400 W. SAMPLE STREET

SOUTH BEND, INDIANA 46625




6/1/81 l parTs USTI FORM 1421

o' AND 10K FOLLOWER REST

Unit code FLRIOIN, FLRIOOK

Serial no. of lathe must accompany order > 10

/
v
//ﬂ
]/
@0“’

UNIT CoDE NUMBER = ]2
STAMPED HERE

ITEM
NO., PART NO, DESCRIPTION QUAN,
CL2395N Follower Rest complete for 9' lathe
CL2395K Follower Rest complete for 10K lathe
] PTI3G5NR] Snap Ring 2
2 160 x 25 Straight Pin - 1/8 x 3/4 2
3 PT1082NTI Shoe 2
4 *AS132NR1 Adjustment Knob (1, 2, 3, 6) 2
5 PTI31NR] Adjustment Knob Sleeve 2
6 PT133NRI Jaw Adjusting Screw 2
7 PT129NRI Jaw 2
8 PTI34NRI Lock Screw 2
9 PTI37NR] Key 2
10 160 x Lé Straight Pin - 3/16 x 3/8 2
T *AST20N1 Frame for 9'" lathe (5, 10) 1
P1=-A | *AS120K1 Frame for 10" lathe (5, 10) ]
12 161 x 63 Washer 2
13 112 x 132 Hex HD Cap Screw - 5/16 - 18 x 2 2

SOUTH BEND LATHE

400 W. SAMPLE STREET SOUTH BEND, INDJIANA 44625




oW 170 &7
9" AND 10K FOUR POSITION CARRIAGE STOP
\J 10
SERIAL NO, OF LATHE AND
UNIT CODE NO. MUST
ACCOMPANY ORDER,
UNIT CODE NO.
STAMPED HERE
Code FPST00K
ITEM
NO, PART NO, DESCRIPTION QUAN,
CL2185NK Carriage Stop complete unit - FPSI100NK 1
] PTI219NH1 Stop Screw - 5'' Jong 4
1-A PT1236K 1 Stop Screw - 2-3/4'' long 4
2 PT1218NH1 Take Up Nut 1
3 122 x 108 Cup PT Set Screw - 10- 32 x 1/2 ]
L PTI215NK1 Frame 1
5 156 x 17 Oiler 1
6 162 x 54 Coil Spring ]
7 172 x 12 Steel Bali 3/16 ]
8 #AS1217NH | Spindle (2, 9, 10) ]
9 PT1080NK | Binder Shoe L
10 126 x 505 Flt PT Set Screw - 1/L4 - 20 x 5/16 kL
1 #AS 1216NK ) Clamp (12, 13) ]
12 PT1072-1 Jam Nut - 1/4 -« 20 1
13 122 x 518 Cup PT Set Screw - 1/4 - 20 x 1-1/8 ]
14 161 x 63 Washer ]
15 114 x 120 Soc, HD Cap Screw - 5/8 - 18 x 1% 1

SOUTH BEND LATHE

400 W. SAMPLE STREET SOUTH BEND, INDIANA 46625




6/1/81 ll pARTS LISTH FORM 1422

IO_K HANDLEVER COLLET ATT. SERIAL NUMBER OF LATHE

MUST ACCOMPANY ORDER.
j> //ég/;///i//:j//}l 12 i3 1 /)5 17 18 ]9
g u fm_m_r C ng @

/ /\% u d CI101K
& nit code HL
25/ 24 Zé 29 91 § : 5/8 collet capacity 2[1/
ITEM
NO. PART NO., DESCRIPTION QUAN.
CL5206K Handlever Collet Att. complete HLCIOIK

] PT480ORH | Shoe 2
2 120 x 903 Cup PT Set Screw 10 - 32 x 3/16 2
3 173 x 6 Hex Wrench ]
4L 120 x 5§ Cup PT Set Screw - 1/L - 20 x 5/16 ]
5 160 x 28 Straight Pin - 1/8 x 15/16 ]
6 *ASGENK | Yoke Segment, pair (7, 8) 1
7 256 x 11 0il Wick, Felt 3/32 thick x 1/2 width x 3/8 tength 2
8 160 x 18 Straight Pin - 1/8 x 5/16 2
9 PT986K 2 Clutch Yoke Cone ]
10 PT1823 Straight Pin 1
11 PT983NK ! Snap Ring for yoke ]
12 PT975K2 Draw Bar ]
13 PTI8 1K 1 Collar ]
L PTL88K 1 Bearing Retainer 1
15 172 x 20 Steel Ball - 5/16 8
16 PT979K 2 Clutch Sleeve ]
17 160 x 58 Straight Pin - 3/16 x 15/6k 1
18 PTL4O9R] Snap Ring I
19 PT995NK 1 Knockout Nut 1
20 PT3201-2 Spanner Wrench 1
21 #AS998K 2 Lock Collar (4) 1
22 *AS978Kh Clutch Stop Nut (1, 2) 1
23 PT97NKI Stud ]
24 170 x 306 Cotter Pin - 1/8 x 3/4L 1
25 PTI058NRI Jam HNut ]
26 PT277NRI Bottom Yoke lLever Screw l
27 PTIFONK Yoke Lever ]
28 PTLG2ZNRT] Top Yoke Lever Screw ]
29 PTLUOLNRTI Yoke Lever Nut ]
30 1556 x § Oiler ]
31 174 x 5 Clevis Pin }
32 PT993NK 2 Bracket ]

SOUTH BEND LATHE

400 W. SAMPLE STREET

SOUTH BEND, INDIANA 46625




FORM 1422 [l parTs usT] 6/1/81

10K HANDWHEEL COLLET ATTACHMENT

UNIT CODE NUMBER
STAMPED HERE unit code HWCIO0OK  5/8" collet capacity

SERIAL NO. OF LATHE AND
UNIT CODE NO. MUST
ACCOMPANY ORDER.

ITEM
NO. PART NQ DESCRIPTION QUAN
CL4306K Complete unit HWCI100K
] 160 x 44 Straight pin 3/16 x 1/4 2
2 PT798K]1 Handwheel 1
3 PT794K1 Draw bar sfeeve ]
4 PT793K1 Draw bar 1
4A *AS793K] Draw bar assy. (1,2,3) ]
5 PT995NK1 Knock out nut ]
) PT3201-2 Spanner wrench 1

TAVAILABLE ONLY AS SUB-
ASSEMBLY. PARTS INCLUDED
ARE INDICATED BY THE ITEM
NUMBERS APP £EARING IN P AR-
ENTHES!I S AFTER P ART NAME,

SOUTH BEND LATHE

400 W. SAMPLE STREET SOUTH BEND, INDIANA 46625




6/1/81 FORM 1423

FOR 9" AND 10K LATHES WITH A GEAR 8OX

QUICK CHANGE METRIC
TRANSPOSING ATT.
English to Metric

-

Serial no. of lathe
must accompany order.

ITEM
NO. PART NO. DESCRIPTION QUAN.

CL1957NK Complete set shown above with chart
*AS1543NR2 | Metric transposing index plate (2)
132 x 1 Self tapping screw #4-40 x 3/16
*ASP01NK1 | Metric transposing gear 27 & 100 teeth
PT32K48NK1 | Change gear, 48 teeth

PT32K44NK1 { Change gear, 44 teeth

PT32K36NK1 | Change gear, 36 teeth

PT32K32NK1 | Change gear, 32 teeth

PT32K28NK1 | Change gear, 28 teeth

PT32K26NKI | Change gear, 26 teeth

0 PT35NK1 Change gear coller

PT678NK1 Print for tumbler location

*AVAILABLE ONLY AS AN ASSY,
INCLUDED PARTS ARE IN
PARANTHESIS AFTER PART NAME.

N kW N —

- 0 0

_— e e e B e —

SOUTH BEND LATHE

400 W. SAMPLE STREET SOUTH BEND, INDIANA 46625




FORM 1423

Two set screws

Supplied with dial ==

COMPOUND REST

PARTS LIST

6/1/81

INCH-METRIC DIALS---UNIDIAL

rardd)

A

T

)

Pl A

N N
SZSYPIN Y

Compound Rest Bushing

Set screw supplied

4

7777777
N \/\/ N

N

4

7

/‘//

ravs

Set screw supplied
5 with d

FOR 10K, 10", 13", 16", 16/24"

7

NOTE
UNIDIAL is marked
made in UK on the

ial front side of each

Extension supplied

%

with dial with dial
/ // // Ball Crank
—
CROSS FEED < :l:l
/ §
Cross Feed
bushing 1
]
'LE;A PART NO. DESCRIPTION QTY
10K " 13" 16" & 14/24"
CL2552KL CL2552KL | CL2552TH CL2552TH | Inch-Metric assy. for Compound Rest l
CL2551K CL2551L CL25517 CL2551H Inch-Metric assy. for Cross Feed 1
! 114 x 606 114 x 606 114 x 606 114 x 606 Soc Hd cap screw 10-32 x 3/8 3
2 PTIO721KLI | PTHO721KLI[ PTI0724TH1 | PT10724TH] | Inch-Metric Dial 1
3 PT295NRI1 PT295NRT | PT295T1 PT2%5T1 Retaining nut 1
4 160 x 17 160 x 17 160 x 17 160 x 17 Straight pin 1/8 x 1/4 ]
3 PT10722K]1 PTI0723L1 PT10725T1 PTIO719HVE | Inch-Metric dial 1
6 PT295N R PT295NR1 | PT295Ti PT225FH1 Relaining nut 1
7 160 x 19 160 x 19 160 x 19 160 x 19 Straight pin 1/8 x 3/8 1
8 114 x 608 114 x 608 114 x 608 160 x 608 [ Soc Hd cap screw 10-32 x 1/2 3

SOUTH BEND LATHE

400 W, SAMPLE STREET

SOUTH BEND,

INDIANA 46621




4-5-45 SPECIAL INFORMATION FORM 1038

CARE OF MACHINE TOOLS THAT ARE NOT IN USE

When a machine is taken out of service, such as in a school where they would not be

used during the summer months or at some other vacation or off period, it should be

properly taken care of as follows:

1. Thoroughly clean the machine, being sure that all surfaces are cleaned.
It is as important to clean the painted surfaces as well as the
machined surfaces. The machine should be cleaned with some type
of solvent if the machine has accumulated hard to remove deposits.

If all deposits are not removed and a protective coating is applied,
it will make the machine doubly hard to clean when the mechine is
put back into service. A neutralizing agent should be used where

finger printing is common or where the climate is very damp.

2. After the machine has been thoroughly cleaned all of the machined
surfaces should be covered with either a good grade of medium weight
MACHINE OIL (NOT AUTO ENGINE OIL) or if the machine is going to he
out of service for a long period of time a light weight grease
{commercial petroleum jelly that has been thinned with naptha or
mineral spirits is very good) should be used. When covering the
machine surfaces care should bhe taken so that the machined surfaces
are completely covered. Also you should try and keep the oil and

grease off the painted surfaces.

3. If the machine has belts of any type, they should be loosened, so

that they will not stretch while the machine is not in use.

4., All power to the machine should be disconnected. Some machines
could be very easily damaged if run after being out of service for

a long period of time,

9. The machine should be covered witha cover that will keep dust and
dirt from accumulating.on it. Also the cover should be liquid re-
pellent to keep any liquid from coming into contact with the wrking
parts of the machine. Such a cover is listed in our General Catalog.
These covers are availahle for all sizes end types of machines that

we manufacture,

SOUTH BEND LATHE South Bend  Indiana, U.S.A.




